

## Product List

### Dossiers registered in at least one eu member state\*

Product Name	Dosage
Azithromycin	tablets 250 / 500mg
Bezafibrate	tablets 200mg
Bicalutamide	tablets 50 mg
Brimonidine	ophthalmic drops 0,2%
Carvedilol	tablets 3,125 / 6,25 / 12,5 / 25mg
Charcodote	suspension 25/50g
Cholestyramine	powder 4g/sachet
Clarithromycin	tablets 250/500mg
Gabapentin	capsules 100/300/400mg
Lamotrigine	dispersible tablets 5/25/50/100/200mg
Lamotrigine	tablets 25/50/100/200mg
Methylphenidate	tablets 10mg
Moclobemide	tablets 150/300mg
Pamidronate	powder for injection 15/30/60/90mg vials
Pravastatin	tablets 10/20/40mg
Ramipril	capsules 2,5/5/10mg
Ramipril	tablets 1,25/2,5/5/10mg
Ramipril	combination tablets 2,5mg/12,5mg, 5mg/25mg
Risperidone	oral solution 1mg/ml
Risperidone	tablets 0,25/0,5/1/2/3/4/6/8mg
Sertaline	capsules 25/50/100mg
Sertaline	tablets 50/100mg
Sotanol	tablets 80/160mg
Sumatripan	tablets 50/100mg
Topiramate	tablets 100/200mg
Torasemide	tablets 2,5/5/10mg
Zopiclone	tablets 7,5mg

### Dossiers under registration in EU\*

Product Name	Dosage
Clobazam	tablets 10mg
Fusidic Acid	cream 2% (15g)
Latanoprost	ophthalmic drops 0,005%
Sodium Fusidate	ointment 2% (15g)
Pantoprazole	for injection 40mg/vial
Pramipexole	tablets 0,125/0,25/0,5/1mg
Topiramate	tablets 25/50mg
Valacyclovir	tablets 500mg

### Dossiers under development for EU\*

Product Name	Dosage
--------------	--------

Atorvastatin	tablets 10/20/40/80mg
Celecoxib	capsules 100/200/400mg
Desloratadine	tablets 5mg
Famcyclovir	tablets 125/250/500/750mg
Lamotrigine	dispersible tablets 2mg
Levofloxacin	tablets 250/500mg
Leflunomide	tablets 10/20mg
Memantine	tablets 10mg
Montelukast	tablets FC 10mg / dispersible 4/5mg
Pramipexole	tablets 1,5mg
Risedronate	tablets 35mg
Sildenafil	tablets FC 20/25/100mg
Valsartan	tablets 40/80/160mg
Valsatran / HCTZ	combination tablets 80mg/12,5mg, 160mg/12,5mg, 160mg/25mg
Zolmitriptan	tablets FC, OD 2,5 / 5mg

### **OTHER INTERNATIONAL PRODUCT OPPORTUNITIES\***

Product Name	Dosage
Azithromycin	powder for suspension 300mg (100mg/5ml), 600mg (200mg/5ml), 900mg (200mg/5ml)
Azithromycin	tablets 600mg
Bupropion SR	tablets 100/150mg
Cilazapril	tablets 1/ 2,5 / 5mg
Citalopram	tablets 10/20/40mg
Desloratadine	tablets 5mg
Desmopressin	tablets 0,1/0,2mg
Dexamethasone	tablets 2mg
Enalapril	tablets 2,5/5/10/20mg
Escitalopram	tablets 5/10/15/20mg
Famcyclovir	tablets 125/250/500mg
Fluconazole	capsules 150mg
Glimepiride	tablets 1/2/4mg
Irbesartan	tablets 75/150/300mg
Irbesartan / HCTZ	combination tablets 150mg/12,5, 300mg/12,5, 300mg/25mg
Isosorbide	tablets 60mg
Latanoprost	ophthalmic drops 0,005%
Leflunomide	tablets 10/20mg
Levofloxacin	tablets 250/500/750mg
Lisinopril	tablets 5/10/20mg
Losartan	tablets 25/50/100mg
Memantine	tablets 10mg
Methadone	tablets 1/5/10/25mg
Mirtazapine	tablets 15/30mg
Omeprazole Mg DR	tablets 10/20mg
Ondansetron	tablets 4/8mg

Oxycodone IR	tablets 5/10/20mg
Oxycodone SR	tablets 5/10/20/40/80mg
Oxycodone / Acetaminophen	combination tablets 5mg/325mg
Paroxetine	tablets 10/20/30/40mg
Prednisolone	solution 5mg/5ml
Pyrazinamide	tablets 500mg
Quetiapine	tablets 25/50/100/150/200/300mg
Ranitidine	tablets 75/150/300mg
Risedronate	tablets 35mg
Risperidone ODT	tablets 0,5/1/2mg
Simvastatin	tablets 5/10/20/40/80mg
Temazepam	capsules 15/30mg
Testosterone	capsules 40mg
Topiramate	tablets 25/50/100/200mg
Valacyclovir	caplets 500mg
Valsartan	tablets 40/80/160mg
Zolmitriptan	tablets FC, OD 2,5mg

\* Dossiers not available in countries where patent has not yet expired.



3

l)

